EIA Report for Integrated Solid Waste
Management, Berhampur, Odisha

November-2014

Prepared by

Global Experts
C-23, BJB Nagar
Bhubaneswar-751014
Email- globalexperts@rediffmail.com
consult@globalexperts.in




CONTENTS

SL. NO. | CHAPTERS DESCRIPTION PAGE NO.
TOR CONDITION T1-T3
COMPLIANCE TO TOR CONDITION TC1-TCS
00. CHAPTER- O EXECUTIVE SUMMARY 1-9
01. CHAPTER- 1 INTRODUCTION 10
1.1 INTRODUCTIN 10
1.1.1 IMPORTANCE OF THE PROJECT 10
1.2 PURPOSE OF THE EIA REPORT 11
1.2.1 REGULATORY FRAMEWORK AND REQUIREMENT FOR EIA 11
1.2.2 SCOPE OF THE EIA STUDY 11
1.3 BRIEF DESCRIPTION OF THE SITE 12
1.3.1 SITE LOCATION 12
1.3.2 DETAILS OF THE SITE 12
02 CHAPTER-2 PROJECT DESCRIPTION 16
2.1 INTRODUCTION 16
[...]
The area will be mainly allocated for landfill facility, Soil storage facility, Leachate disposal and
storage facilities- The landfill will be developed in an area of approximately 4-5 hectors to
accommodate inert from the processing facility, which are estimated at about 20% of the daily
incoming raw MSW. Simultaneous closure of the cell getting filled up shall also be carried out.
The subsequent phases would be progressively extended along the width to reach the full
estimated capacity of the landfill.

A Q 34 Global Experts

HaRgY



EIA - Proposed Integrated Solid Waste Management, Berhampur

Figure-2.5: Layout for
Berhampur near Mohuda village

integrated waste processing and disposal

facility for

X OXRIRRN

N

E - FEIE

FECLC SEL CETE. L M TRE

a
A

A
a

A T T

L -

ke wm o

EnmTEET
T

TR

LT e

e F
L
[E .

B e

P e

B -

[

T T T
T [F et T T
1E 1 I

5

i L Tiarlk LAk REL FEOTEE]
A ERHELFTE

AL Ly Eal T AT TESL CCHEEAITY (B

o] .
[ 3

i

TETSr = FUATRFET: BT

THL WTIECRAPLET KFGIbRE 1D
Pl e b T
Mt M -

G
s A
- A IR

i Ty
EVEELUETE T 1N A SR BT BT L
E T e T e

I T ATaabIREL

LiTIE VAT
¥ WILE STL —CL
=0

P

[% [-

T m

/6\

Q

HARETY

35

Global Experts



EIA - Proposed Integrated Solid Waste Management, Berhampur

The salient feature of the lay out solid waste management facilities at Mohuda are provided as
under:

e Landfill facility will be provided on north side of the site, while waste processing facility
is provided on the south side of the site.
Adminstrative facility such as weigh Bridge, Administrative building, and laboratory will
be located near the entrance to avoid movement of unauthorized persons within the
wase management facility.
Waste processing facilities including Presorting Plant, Compost Plant and RDF Plant will

be provided with provision at suffient space for future expansion.

Landfill is divided in 5 cells from north to south. The filling of waste will be started
from north side.

Soil stock pile area is located in the south- eastern corner of the landfill.

The green belt of about 5 m width has been proposed around the landfill site, which
will act as preliminary buffer zone.

6 m wide road is provided in the periphery of the site for easy movement of the waste
management and other vehicle.

Windrows platform is provided with north to south side orientation in order to drain the
leachate along the nature gradient of site.

Natural gradient of the site is form north to south, so strom water collection pond
(SWCP) will be located in the south- eastern corner of the site. The gradient of the
strom water drain will be proposed in such a way that water of entire site will be
collected in SWCP.

Vehicle Parking and workshop will be provided on north side of water processing
facility.

e 3 Nos. emergency exit gate will be provided on north side of the site.

Security watch tower of 3 m height is proposed in the buffer area of green belt at
regular interval for iunspection of the waste management facility.

Wheel was facility proposed on exit remap for waste transfer vehicles.

Design concept for engineered sanitary landfill covers the following points;
1. Capacity requirement of sanitary landfill cell.
2. Volume calculation of the Sanitary Landfill.

1. Capacity requirerment of the sanitary landfill

It is ancipated that during twenty years of operations there will be settlement of the waste
causing significant volume reduction hence while calculating the capacity of the Ilandfill,
volume reduction due settlement should be considered. But the volume reduction has not
been considered in the calculation given in Table 2.9 below which gives the detailed volume
calculation of the landfill for 20 year design period.

A Q 36 Global Experts



EIA - Proposed Integrated Solid Waste Management, Berhampur

Table 2.9: Waste quantities for design requirement- 20years

SN | Duration | Waste Landfill capacity
generation Reject for Design capacity
average 5 years | |andfill (TPD)
(TPD) (TPD)

1 2014-18 | 157 49 50

2 2019-23 | 185 57 60

3 2024-28 | 217 67 70

4 2029-33 | 256 80 80

Table 2.10 below gives design capacities of the landfill divided into 5 cells for 20 years.

Table 2.10: Design capacities of the land fill (divided in to five 5 cell) for 20 years

years Design Duration Design Capacity Waste
capacity of of cell capacity of each capacity
the landfill (TPD) cell of cell
(MT/cell) | (M3/cell)
2014-15 Construction | - - -
phase waste
will be
dump at old
site
2016-18 Cell -1 3 years 50 54,750.00 57,631.58
2019-23 Cell-2 5 years 60 109,500.00 | 115,263.16
2024-28 Cell-3 5 years 70 127,750.00 | 134,473.68
2029-33 Cell-4 5 years 80 146,000.00 | 153,684.21
2034-35 Cell-5 2 years 90 65,700.00 69,157.89
503,700.00 | 530,210.53

(C) Design calculation for proposed sanitary landfill

Design consideration

For designing, 30% of total waste will be landfilled which will include processing rejects
and inert.

The estimated waste density is considered as 0.95 tons per cubic meter.

A provision of 15% of volume is considered for daily and intermediate cover.

5% volume for liner system is considered for volume estimation

As per MSW rule 2000, final cover slope 25% (4 horizontal :1 vertical) on the top 3-
5% slope is proposed on the top for proper surface water drainage.

With the consideration of the above capacity calculation and the location restriction
criteria, the sanitary landfill will be designed for the volume of 636,252.63 m>. Break-
up of this calculation has been explained in Table 2.11

NS

37 Global Experts



EIA - Proposed Integrated Solid Waste Management, Berhampur

The salient features of the landfill structure are as follows:

¢ Maximum height of landfill above average ground level is 18 m

e Depth of landfill below average GL is 1.5 m. approximately 8.5 m above the post
monsoon water level on site.

e Two berm at 7 m height with slope of 25 % (1 vertical:4 horizontal )

e The height difference between the 2" berm and top of landfill 2 m with average slope
of 5%

e Total area of landfill on ground level including peripheral bund is 63,623 m? for 20
years life span.

e Entire landfill is divded in different cells. First cell will be started from North side.

e For ease of construction, cell will be divided further smaller size sub cell of say 2 years
or less so to less so to avoid high intial investment.

e Aministrative facilities such as weigh Bridge, Adminstrative Building and laboratory

For desidn of the landfill, standard design criteria prescribed in MSW rule 2000 and CPHEEO
manual has been proposed and the key components of sanitary landfill are:

e Cover and liner system for adequate landfill cell protection, bottom lining, intermediate
and final cover;

e Leachate collection, control and treatment system;

e Landfill gas collection/venting system; monitoring systems: monitoring wells and basic
laboratory.

e The depth of the landfill has been proposed at 6 m from the ground level
approximately 4 meters high from the post monsoon water level on site.

e The design of the liner system has been proposed based on the criteria provided n
MSW rules 2000. The Rules primarily prescribe construction of a non-permeable lining
system at the base and sides of waste disposal area having a composite barrier of
1.5mm. High Density Polyethylene (HDPE) geo-membrane or equivalent, overlying 90
cm of soil (clay/amended soil) having permeability coefficient not greater than 1x10-
7cm/sec.

The leachate collection system is proposed to be designed to meet the hydraulic performance
standard of maintaining less than 30 cm depth of leachate or head above liner. Feeder pipes
(160mm) and header pipes (315 mm) have been proposed for collection and conveyance of
leachate. The drainage layer has been proposed as 300 mm thick rubble having permeability
not less than 10 -2 cm/sec.

It is proposed to construct collection/Equalization tank to receive leachate. This will provide
the holding capacity and uniform inlet characteristics for aerobic feed. In addition, coarse pH
neutralization shall be taken up in this tank. Before equalization tank screen andde-gritting
facility will be provided.

The equalization tank will be provided with air arrangement. This tank has level instrument
shall provide annunciation at high, low & very low levels and trip proposed equalization
pumps at very low level.

The primary treated leachate will be sent to the Facultative Aerated Lagoon. This Facultative
Aerated Lagoon will have float type aerators, which will supply O2 in the upper zone for
degradation of BOD and for nitrification of nitrogen in the extended aeration. In the lower
zone of the Lagoons, facultative and anaerobic zone will be developed for further degradation

A Q 38 Global Experts

HABET



EIA - Proposed Integrated Solid Waste Management, Berhampur

of BOD and denitrification. This system will reduce the 02 requirement, i.e. capacity of
aerators and also the amount of stored digested sludge will be reduced. In the Facultative
Aerated Lagoon, aerators will be operated according to the requirement.

Treated effluent from the Facultative Aerated Lagoon will be transferred by gravity to the
Facultative cum Sedimentation Pond for further treatment. Usually BOD & COD degradation,
Nitrification and part removal of SS will take place in Facultative Aeration Lagoon and in the
Facultative/Sedimentation pond BOD & COD degradation, denitrification and removal of SS
will further take place to meet the permissible discharge limit.

After filling up of 1(one) m from the bottom of the Lagoons and pond with the sediments and
digested sludge, it will be cleaned. The estimated cleaning frequencies of the Lagoons are
once in 5 to 6 years and for facultative pond it is once for 3 years. During dry season ponds
will be cleaned one at a time and other will be operative and sludge will be discharged in the
active landfill site or in composting plant. For cleaning and maintenance operation, by-passing
arrangement of the Lagoons and ponds will be provided.

Water balance for landfill

25m:3/d _ 20 m3/day
ay Domestic
40 . .
Precipjtation
mss
day: Compost Landfill (Cgo‘r:\e;t/lgn )Tank Waste Water
pad m ayl TreatmentPlant
i 75m3/day

A Q 39 Global Experts

HARETY



EIA - Proposed Integrated Solid Waste Management, Berhampur

Figure-2.6 Schematic diagram of Waste Water Treatment Plant

Air Blowers EE

Raw Sewage

TS _7/ ‘

= A E
~n AEEE

inlet 4-1_L I_
O&G EQT F
BS Q CCT | FFT
FP
Further I &
Disposal F
. =
TWT X ACF \ / DMF \
BS Bar Screen DMF Dual Media Filter
0&G 0il and Grease Trap ACF Activated Carbon Filter
EQT Equalization Tank TWT Treated Water Tank
MEBBR Moving Bed Bio Reactor SHT Sludge Holding Tank
TS Tube Settler FP Filter Press
CCT Chlorine Contact Tank — Air Line
FFT Filter Feed Tank —— Water Line
FP Filter Feed Pump — Sludge Line

Table-2.11 Table showing the lechate generation calculation

Lechate Generation Calculation
Landfill Total Areainm2=  63623.12

Yearof |landfillphase  |% Areatobe| Cumulative | Total landfill |Covered Area| Active Area |Effective area for leachate| Average annual | Total Volume | Rainy | Lechate Flowrate

operation |development constructed | %area | Areainm2 inm2 inm2 generation (m2) rainfal (mm) |of lechate (m3)| Days {m3/day)
Oto 5|Phase-1 35.00 35.00  22,268.09 - 22,268.09 3,567.02 1,492.00 8,306.00 | 50.00 92.29
5to 10|Phase-2 25.00 60.00 | 3817387 | 21,207.71| 16,966.16 742270 1,492.00 11,074.66 | 50.00 123.05
10to 15|Phase-3 25.00 85.00 | 534079.65 | 4241542| 1166423 9,278.37 1,492.00 13,843.33 | 50.00 15381
15 to 20/Phaq o 14,238.85 | 50.00 158.21

The cover system proposed for the project is in line with the specifications provided in MSW
rules and comprise of barrier soil layer comprising of 600 mm of clay or amended soil with
permeability coefficient less that 1 x 10-7 cm/sec; on top of the barrier soil layer there shall
be a drainage layer of 15 cm; and on top of the drainage layer there shall be a vegetative
layer of 45 cm to support natural plant growth and to minimize erosion. Passive vents is
proposed to be provided at the time of final cover placement over the cells to ensure that
excess gas pressures do not build up below the landfill cover.

A Q 40 Global Experts

HARETY



EIA - Proposed Integrated Solid Waste Management, Berhampur

Table 2.12 Calculation for capacity requirements
year Waste 30% of | 30% of waste | Design of | Design Capacity Waste
Generation | will be | will be sent to | landfill capacity | each cell capacity of
(TPD) sent to | landfill (TPD) (MT/Cell) cell
landfill (TPY) m?/cell
(TPD)
0 2014 151 - - Waste will be | - -
0 2015 156 - - dump at old
site
1 2016 162 49 17,739.00 3 years 50 54,750.00 57,631.58
2 2017 167 50 18286.50
3 2018 173 52 18,943.50
4 2019 179 54 19,600.50 5 years 60 109,500.00 115,263.16
5 2020 184 55 20,148.00
6 2021 191 57 20,914.50
7 2022 197 59 21,571.50
8 2023 203 61 22,228.00
9 2024 210 63 22,995.00 5 years 70 127,750.00 134,473.68
10 2025 217 65 23,761.50
11 2026 224 67 24,528.00
12 2027 232 70 25,404.00
13 2028 239 72 26,170.50
14 2029 247 74 27,046.50 5 years 80 146,000.00 153,684.21
15 2030 255 77 27,922.50
16 2031 264 79 28,908.00
Q 41 Global Experts

&>




EIA - Proposed Integrated Solid Waste Management, Berhampur

17 2032 272 82 29,784.00
18 2033 281 84 30,769.50
19 2034 290 87 31,755.00 2 years 90 65,700.00 69,157.89
20 2035 300 90 32,850.00
503,700.00 530,210.53
Q 42 Global Experts




EIA - Proposed Integrated Solid Waste Management, Berhampur

Table 2.13: Landfill capacity calculation for 20 years

Sr. | Capacity Calculations Units Quantity
No.
1 Total waste quantity (20 years) Mt 530,700.00
2 | Density of waste (Average) Mt/m?> 0.95
3 | Volume ofwaste m? 530,210,53
4 | Volume of daily cover and|m? 79,531.58
intermediate cover (15 % of total
waste)
5 Volume liner system (5% of total | m> 26,510.53
waste)
Total volume of requirement of | m? 636,252.63
landfill (3+4+5)

Total capacity requirement of proposed landfill for 20 years is = 636,252.63 m°.

STATEMENT
Following are design assumption consider for design MSW Processing Facilities.

1. Assuming Plant will work in one shift & effective running hours=8 hrs. (1 hour for
maintenance and cleaning in shift)
2. Density Consideration:
a. Bulk density of incoming waste is considered 0.5MT/m?
b. Bulk density of processing waste in curing section is considered 0.7 MT/m?
c. Bulk density of final product (Compost) is considered 0.8 MT/m?
d. Bulk density of final product (RDF) is considered 0.35 MT/m?
Waste detention time in Window Platform will be 28 days.
Waste detention time in curing section will be 14 days.
5. Finish product storage capacity
a. For compost is for 30 days
b. For RDF fluff is 7 days.

s w

The salient features completing the process of Compost Plant can be sumarised as:

Receipt of Municipal Solid Waste (MSW)

Weighing of incoming vehicle to determine the quantity of waste

Unloading the waste on the Waste Reception Area

Manual Sorting of large non-combustible recyclables and inert material.

Waste feed to Presorting Plant for primary segregation.

Pre-Processing Mechanical Screening: <75mm to compost line while>75 to RDF

Waste below 75mm size is sent to windrow Composting Retention time-28 days to

Curing Shed- Residence time 14 days.

8. Processing & Refinement of fermented material: Screening by means of on line Rotary
Trommels of 35 and 16 mm and 6 mm respectively.

9. Enriching the end product (compost) with additives, if required.

10. Bagging & Storage of compost.

Nouhwh =

AQ 43

HABET

Global Experts



EIA - Proposed Integrated Solid Waste Management, Berhampur

Liner System for Leachate Control

The leachate control in the landfill involves two steps:

(@) Prevention of migration of leachate from landfill sides and landfill base, to the subsoil by a
suitable liner system: and

(b) Drainage of leachate collected at the base of a landfill to the side of the landfill and
removal of the leachate from within the landfill.

Before the construction of clay liner/GCL, following operation will be undertaken for quality